/ CTEELER

' SONOLKA
www.steelerpl

TOYOTA LC120

T sza‘.

§i—

- =
¥
1

INSTRUKCJA MONTAZU
(Ptyta wciggarki)

FITTING INSTRUCTION

(Winch plate)
MHCTPYKI U MOHTaXXa

(JTebenka maacTHHBI)

MONTAGEANLEITUNG

(Winch Platte)

DLC120-PW



Wykaz elementow:
Specification of full assembly:
CHHCOK 3JIEMEHTOB TIOHHHTI Q.

Liste der Elemente:

1. Ptyta wciggarki (szt. 1)
Winch plate (1 pc.)
Jle6enka mactunbl (mT.1)
Winch Platte (st.1)

2. Dystans (szt.4)
Distance (4 pc.) @ 28x7 L=22
Paccrosinue (ut.4)
Distanzring (st.4)

Wykaz elementow lacznych:
Connecting components:
CnucoK COeTMHUTEIbLHbBIX 3J1EMEHTOB
Die Auflistung der Elemente:

Sruby (szt.) Nakretki (szt.)

Screws (pcs.) M12x80 — (4) Nuts (pcs.) M12 - (8)

BonTer (mit.) M12x140 — (4) Iaiikm (tur.)

Schrauben (st.) Muttern (st.)

Podkladki (szt.)

Washers (pcs.) 0 13- (8)

aii6sr (1uT.) 0 13- (8)-XL

Unterlegscheiben(st.) 15 46 Nm

- i Czas montazu
. ~ Fitting time

@ 2 Bpemst MoHTaka
K 4 Montagezeit

UWAGA: Foli¢ usung¢ dopiero po montazu!
ATTENTION: Foil remove after fitting!
BHUMAHME: I]eanoghan chamb moivko nocie 3asepuienue MoHmasica!
HINWEIS: Die Folie soll erst nach der Montage entfernt werden!




Montaz / Fitting / MouTaxk / Montage
DLC120-PW

Sruby (szt.)
Screws (pcs.)
Bourerl (i)
Schrauben (st.)

Podktadki (szt.)
Washers (pcs.)
[ait6sr (mT.)
Unterlegscheiben (st.)

Nakretki (szt.)
Nuts (pcs.)
Taiiku (mt.)
Muttern (st.)

M12x80 O13-(g6ra — up) M12
013-XL(dé! — down)
M12x140 013-(g6ra — up) M12

O13-XL(do! — down)

12,6 kg




Montaz (zdjecia) | Fitting (pictures) / MonTax (pororpacdun)
/ Montage (Fotos)










¥ ;

————
Lrd
! YV’(YT‘M o




Hebel zabezpieczajacy (gtéwny wytacznik pradu)
montuje si¢ w dowolnym miejscu pod maska.

Security main breaker is mounted anywhere under the hood.



